
1 

Due to a modification of the mounting brackets, mounting of the 
ALX2 barbeque to a cart has changed for barbecues with serial 
numbers 11-00000 forward.  This change effects attachment of 
the barbeque to the cart as is shown in the following pages.  
Spacers are utilized in this process, these spacers are shown 
below.  The 1/4” long spacers are used to attach the rear of the 
barbeque, while the 3/8” long spacers are used at the front. 

File name: LX2 BBQ supplemental cart mounting instructions 11-00000 forward.pub Last revised: February 24th 2011 

1/2” x 1/4” x 1/4” long spacer 1/2” x 1/4” x 3/8” long spacer 

Note: Failure to use these spacers will cause the barbeque to be 
inadequately secured to the cart.  Over tightening of the mounting screws 
without the use of these spacers will damage either the barbeque, the cart 
or both. 

NOTE: TO ORDER THE FASTENERS & SPACERS NEEDED FOR THE PROCEDURES 
SHOWN ON PAGES 2 & 3, ORDER MOUNTING KIT, PART NO. 190-0036.  EACH KIT 

CONTAINS THE PARTS NEEDED TO MOUNT ONE BBQ (FRONT & REAR) TO A CART. 



2 

THE FOLLOWING PROCEDURE SECURES THE REAR OF THE 
BARBEQUE TO THE CART. 

200-0074 

200-0087 

200-0091 

Flat washer 
200-0074 

Hex screw 
200-0091 Lock washer 

200-0087 

Spacer 
1/4” long 

1/4-20 UNC  SS HEX HEAD MACHINE SCREW X 1” LONG 

1/4” SS HELICAL SPRING LOCK WASHER 

1/4” SS FLAT WASHER 

LEFT SIDE SHOWN - REPEAT FOR RIGHT SIDE. 



3 

THE FOLLOWING PROCEDURE SECURES THE FRONT OF THE 
BARBEQUE TO THE CART. 

Cart top front rail 

Hex screw 200-0091 
Lock washer 200-0087 
Flat washer 200-0074 

stack in this order from below 

Barbeque tray 
support assembly 

Cart left end 
panel 

200-0074 

200-0087 

200-0091 

Front door opening 

1/4-20 UNC  SS HEX HEAD MACHINE SCREW X 11” LONG 

1/4” SS HELICAL SPRING LOCK WASHER 

1/4” SS FLAT WASHER 

Spacer 
3/8” long 

LEFT SIDE SHOWN - REPEAT FOR RIGHT SIDE. 


